g PART 2rot]
~ USER'S MANUAL

| PRECISION. EFFICIENCY, RELIABILITY, & VERSATILITY

MODEL:KV-40,KV-50,KV-60,KV-100

e e S A T e o ;




PARTS LISTs

FREE WHEEL ASSEMBLY

iTCH (TPI)

| OR 8

)} OR 8

' OR

:he teeth,

g



INDEX NO.
i}

s

w oo N o

10

12
13
14
15
16

17
18
19
20

FREE WHEEL ASSEMBLY

PARTS NO.

V-40303
v-40301
V-50301

V-40305
B-36312
B-36305
B-36311

V-40306
V-50306
v-40307
B-36308
B-36313

(KV-40,60,100)
(KV-50)

(Kv-40,60,100)
(KvV-50)

(Kv-40,60,100)
(KV-50)

DESCRIPTION

Rubber Tire

Bearing 6205 ZZ
Spacer
Free Wheel

Hex. Hd. Screw M8x1.25x20
Spring Washer 3/8"'
Washer 7/16"

Nut M8x1.25

Sliding Block

Plate

Sliding Block Guide
Plate ~

Soc. Hd. Screw M8x1.25x30
Hex. Hd. Screw M8x30.
C-SNAP Ring RW-52

Tension Screw

Spring

Handle

Sliding Block Guide Washer
Lock Screw M8x1.25x10

QY TY

e - T S I o o = = w0 WO —

i~



PQSTVAND UPPER SAWGUIDE ASSEMBLY

.




POST and UPPER SAWGUIDE ASSEMBLY

INDEX NO. PARTS NO. DESCRIPTION ' o'y

|
'L 1 V-40202 Post Guide 1
| 2 V-40201 Post ]
3 Spring Washer /8" 1
| 4 Handle 1
5 Soc. Hd. Screw M6x15 2
6 V-40207 Back Up Support 1
7 V-40204 Upper Insert Holder 1
8 v-40206 Insert 2
9 Spring Washer 1/4" 2
; 10 Soc. Hd. Screw M6x30 2
} 11 Nozzle 1
‘ 12 Hose 1
?! e . Washer 1/4" 2
I Soc. Hd. Screw M6x1.5 2
% i v-40203 Post Guide Washer 1
§ 16 v-40209 Protector Cover 1
17 Handle 1
18 Soc. Hd. Screw M6x30 4
19 Ao Lock Screw M8x15 4
1

20 Vv-40208 Support Bar

_2] ey “




TABLE and UNDER SAWGUIDE ASSEMBLY

o



e

e

INDEX NO.

L
2.
3.
4.
=
6.
T
8.
9.
10.
11.
12,
13.
14.
15+
16.
17.
18.
19,

TABLE AND UNDER

L =23-

SAWGUIDE ASSEMBLY.

PARTS NO. DESCRIPTION
Vv-40401 TABLE
B-36409 WASHER
WASHER3/8"
HEX.HD. SCREW M10x30
HEX.HD.SCREW M10x50
V-40402 BRACKET
B-36407 PIN
"B-36403 BRACKET
B-36405 SCREW
B-36406 ROLLER
SOE€.HD.SCREW M6x25
B-36404 TABLE BED
HEX.HD.SCREW M10x25
Vv-40208 SUPPORT BAR
v-40207 BACK UP SUPPORT
V=-40205 UNDER INSERT HOLDER
Vv-40206 INSERT

SPRING WASHER 1/4"

SOC.HD.SCREW M6x1.0x25



DRIVE ASSEMBLY

e P e R e
: = S




DRIVE ASSEMBLY

INDEX NO. PART NO. DESCRIPTION
" g H-36521 Fixed ring
2. ' Nut M8x1.25
§ 3. Washer 3/8"
S 4. V-40501 Motor base
| 5. V40502 - Bracket
6. Hex, Hd.screw M8x1.25x25
T Socket Hd. screw M6x1.0x12
8. Hex. Hd screw M8x1.25x30
9. Motor 2HP
10. v-40503 Motor pulley
1i. B-36601 air injection pulley
12. Hex.Hd. screw M6x1.0x25
i i3 spring washer 1/4"
i ﬁr=_ 14. B-36602 © aAir injection seat
ﬁ:?' 15, Socket Hd. screw MBx1.25x12
i 16 Bearing 6201Z2
I -17. B-36605 Air injection leat
: 18. B-36604 ‘Air injectioﬁ shaft
19. B-36603 Air injection body
20. B-3660C " Air injection in put-
21. B-3660 Air injection out put
23, Key Bx8x40
; i . : V-belt B-45
| 24. variable speed pulley assembly
i 25. V-belt B-58 (KV-40,60,100)
| _ V-belt B-65 (KV-50)
| 26. Transmission assembly
27. - Rubber tire
i 28. Key 6x6x40
| 29. Key 6x6x45
' 30 Socket Hd. screw MBx1.25x25
31 v-40302 (kv-40,60,100) Drive wheel
V-50302 (KV-50)
32. Vv-40504 (Kv-40,60,100) Input pulley
V-50504 (KV-50)

* .

DR VI R T g PO TRl ™ O B R S S T
- e

I N I = e



VARIABLE SPEED PULLEY ASSEMBLY




e

INDEX NO.
1.

WO 0 O~ oy W N

W WwWwWwWwwWwoNnNNNNRNNDNDN
[ T T e i = el
Ja s - O W om~NOG WU e W R P OWwOoDNOG U R WN P S

PARTS NO.

B-36501
B-36502
V-40506
V-40505
V-40517

V-40515

V-40513
V-40519
V-40522

V-40516

v-40529

V-40514

V-40523
V-40518
V-40638

V-40520
V-40521

DESCRIPTION

GREASE NIPPLE 1/8 PT
OIL SEAL 25/37/8.
NEELE BEARING RNA4904
FIXED FLANGE

MOVABLE FLANGE
BEARING SLEEVE

SHAFT B
ADJUSTABLE ARM

SCREW M10x1.5x50

NUT M10x1.5

SCREW M8x1.25x30

NUT MBx1l.25

WORM GEAR SHAFT
SCREW MB8x1.25x25
SCREW M8x1.25x25
SPRING PIN 5x50
BEARING 51103

BEVEL GEAR (BIG)
WORM GEAR

WORM GEAR WASHER
SPRING PIN 5x32

WORM WHEEL SHAFT

KEY 7x7x30

SCREW M10x1.5x45
HANDLE WHEEL SHAFT
BEVEL GEAR (SMALL)

" PIN 5x22

WORM WHEEL

WORM WHEEL

HANDLE WHEEL FLANGE
HANDLE WHEEL

.MAVAELE HANDLE

HANDLE MOVABLE SLEEVE
SCREW M6x1.0x15
VARIABLE PITCH RED DRIVE

STAND ASSITVARIABLE PITCH RED DRIVE

C-SNAP RING H-37

LHEL




TRANSMISSION ASSEMBLY

-28-



INDEX NO.

@™ S s wN

ii
12
13
14
15
16
17
18
19
20
21
2
23
24
25

26
27
28
29
30
31
32
33

PARTS NO.
V-40604
V-40601

V-40616
V-40609
vV-40617
V-40611
V-40618

V-40612 9K

V-40610

V-40614 9%

V-40602

V-40621

V-40605 34,

V-40603

V-40615
V-40607

V-40613
V-40606

V-40608

TRANSMISSION ASSEMBLY

DESCRIPTION

Hex. Hd. Screw M6 x 15
Spindle Cover

0il Seal 28/40/8

Cover

Bearing 6206

Washer

Helical Gear 12P x 46T
Clutch Holder

Clutech

Shaft

Output Shaft

Helical Gear 12P x 45T
Washer

Bearing”

0O-Ring 1517-47

Cover

@il Seal 15/25/7

Shaft Block

Spring washer 1/2"

Nut M12 x1.75

Input shaft 129 x 11.7
0il Seal 20/32/8
Spindle cover

Washer

Helical Gear 12Px4é7
Washer

Helical Gear 12P x 35T
Key 6 x 6 x 52

Helical Gear 12P x 11T
Spring Pin g5

Spring Washer 5/16"

Soc. Hd. Screw MSXI.‘?S:{:SO

0il Leveler

-29-



INDEX No,

\DUJ'-JO\U?ALJNP—'

10

12

PARTS Nc,
V-40619

V-40629

V-40640
V-40437

DESCRIPTION
cam

SOC.RD, D

BRACKET
SPRING PIN #5425
SHAPT

BRACKET

!
(@3]

-SCREW M8x1.25x35




INDEX NO.

i
23
i
4.
5.
6.
8
8.
9
10.

IDLE WHEEL ASSEMBLY

PARTS NO.

V-100310

v-100308
v-100309

Vv-100311

DESCRIPTION

HANDLE

BEARING 620322
SPACER

RUBBER TIRE
IDLE WHEEL
SHAFT

"HEX.HD. SCREW M8x1.25x25

SPRING WASHERS5/16"
FLANGE
NUT M8x1.25

=391

Q'TY

1
2
1
1
1
1
6‘.
4
1
6



WELDER ASSEMBLY




INDEX NO.

mﬂc\_mhwl\)t—‘

MMMMMMNMNNNNMHI—‘W}—'HP—'HHHH
W N = O G 3 e W H O W o~ oW bW = O 0

PARTS NO.

B-36120

W-16115
W-16111

W-16116

W-16101

W-16112
W-16104
W-16107
W-16108

W-16109
W-16110

WELDER ASSEMBLY

DESCRIPTION

Nut M8

Washer 1/4"

Pilot Light

+ Round Hd. Scr. M6 x 1, 0x15
Wwasher 5/16"

Grinding Wheel

Nut M6 x 1.0

Protector Cover

+ Flat Hd. Screw M5 x0.8x12
Grind Metor 1/8HP

Nut Mé% 1.0

Spring wWasher 174"

Cam

Shaft

+ Round @d. Scr. M3 x0.5x%x12
Tube

Washer %"

One Point Switch

Nut M12

Lamp Shade ;

Hex. Hd. Screw Mg x 1.0 x 15
+Round Hd. S&r. M3 x 0.5x10

" Lamp Ha&:

Lamp S5W 110V or 24V

Turn Knob

Insulating plate

Fixed Pole Jaw

Lower Fixed Block

Connect Plate

Spring Washer 1/8"

+ Round Hd. Scr. M3 X 0.5x15
Tight Handle (left)

Tight Handle (right)

=3 3=

Q'TY

L T T e e . I~ T R I G R - S

=k N N R R e e

e - T (ST R SR T

—



34
35
36
37
38
39
40

41

42
43
44
45
46
47
48
49
50
51
32
53
54
55
56
57
58
59
60
61
62
63
64
65

W-16111

W-16103
W-16102

W-16105
W-16106

W-16120
W-16118

W-16117

Washear3/le"

+ Round Hd. Scr. M4x0.7x10
Plastic Ball

Eccentric shaft

Rd. Hd4. Screw M5x0.8x10

Insulating Plate 20 x 35 x 0.5

Slide Pole Jaw

Pannel

+ Elat Hd: Scr. Fg X1.0x8
+Flat Hd. Scr. Ms X1.0x1l0
Slide Track

Slide Block

Rd. Hd. Screw M6 Xx1.0x10
Micro Switch V-1a

+ Round Hd. Scr.M3x0.5x15
Nut M6x1.0

Rd. Hd. Screw M6 kl.OxlS
Transformer 2.4Kva
Washer 1/4"

Rd. HdA. Screw M6 X1.0x15

Tension Spring gl x @10 x 30

Tension Spring g1 x @10¥20
Spacer

Nut Mé

Spring lever

Push BpttonSwitéh

Screw

Nut M3 x0.5

Washer 1/4"

RD. Hd. Screw Mg x1.0x12
Washer 1/4"

RD. Hd. screw Mg x1.0x10

O




MACHINE BODY ASSEMBLY

KV-40 KV-50

A



INDEX No.

s W oo

O W W - o

12
13

14

15
16

17

18
19
20
21

MACHINE BODY ASSEMBLY

PARTS No.

B-36140

B-36115
V-40111
V850111

V-40113
V-50113
B-36114
B-36153
V-40112
V-50112
V-40101
V-50101
B-36116

V-40114

V-40115

(Kv-40)
(KV-50)

(KV-40)
(KV-50)

(KV-40)
(KV-50)
(KV-40)
(KV-50)

KV-40 Kv-50

DESCRIPTION

Blade Shear

+Rd. HA4. Screw Mé6x10
Washer e

Snap Catch

Upper Door

Holder
Hex. H4. screw M8x10
Nut Mg
Hinge

Rear Cover

Cover.
Chip Brush

Lower Door

Machine Body

Chip

+Rd. H4. ScrewMdx0.7x20
Blade Protection Cover
Eye Bolt

Working Lamp

Lamp 60W 110/24Vv

Electrical Enclosure

-BEL

0Ty

54
22

Lol SN O S I )

e R R S T




-MACHINE BODY ASSEMBLY

KV-60 KV-100

zﬁl

e i



INDEX No.

(D-JC’\U'IID-(.;J

10
i)
12
13
14
15
16
17
18
19
20
21
22
24
25
26
27
28
29
30
311
32
3.3

MACHINE BODY ASSEMBLY
KV-60 KV-100

PARTS No. DESCRIPTION
B-36140 Blade Shear
V-60101 (KV-60) Machine Body
V-100101 (Kv-100)
V-100117 Ball Bar
V-100118 Ball Dish
Spring
Hex. Hd. Screw M6x10
V-100119 Bracket
V-100120 Bracket
Washer L«
Hex. Hd. M10x1.5x30
V-100121 Bar
V-100122 Spring
Link 40%#
V-100123 =5 Roller
V~100123 =3 Shaft
. Pin
V-100125 ‘Tube
Nut Ml6
V-100126 Washer
Hinge
HEX.HD.SCREW M8x1.25x15
V-40113 Rear cover
Lamp 60w 110/24V
V-40115 Electrical Enclosure
Working Lamp
+Rd. H4. Screw M6x10
+RE. Ha, Screw M4x0.7x20
B-36114 Cover
B-36117 Chip Brush
Hinge
Nut M6
V-100127 Blade Protection Cover

<38




e

34
35
36
37
38
39
40
41
42

43
44
45
46
47
48
49
50
51

B-36115

V-40112

v-100128
v-100129
V-100130

V-40401 (V-40,60
100)

V-40402

V-60403

V-60604

SNAP CATCH

HINGE

LOWER DOOR

HOLDER

UPPERDOOR SNAP CATCH

UPPER DOOR HOLDER

RD.HD.SCREW M6x1.0x10
TABLE

TABLE STAND

ASSISTANT TABLE STAND
WASHER 3/8"

ASSISTANT TABLE STAND
HEX.HD. SCREW M10x1.5x25
RD.HD. SCREW M5x0.8x10
NUT M5x0.8

HEX.HD. SCREW M8x1.25x30
NUT M8x1.25

88,

L e o S ST S N I N

PP S I R R



